

XUZHOU FEIYA WOOD CO., LTD

GUANHU TOWN, PIZHOU CITY, JIANGSU PROVINCE, CHINA.

MILL TEST CERTIFICATE

PRODUCT NAME: BOTH SIDES PRINTED IN GOLD "CAMELPLEX" FILM FACED PLYWOOD		CONTRACT: M/S.MUSANDUM INTERNATIONAL GENERAL TRADING L.L.C.		
		ITEM	THICKNESS	COLOR
TESTED DATE	25 JUN, 2012	FACE	1.10	W
ORDER	M/S.MUSANDUM INTERNATIONAL GENERAL TRADING L.L.C.	CORE	1.71	B
STANDARD TEST	GB/T 17656-2008	CORE	1.66	B
DIMENSION	18.0mmX4'X8'	CORE	1.70	W
GLUE TYPE	WBP	CORE	1.75	B
WOOD KIND	COMBI CORE	CORE	1.70	W
MOIST CONTENT	10.0%	CORE	1.75	B
NUMBER OF SAMPLE	1	CORE	1.79	W
SAMPLE TEST	1	CORE	1.66	B
		CORE	1.75	W
		BACK	1.17	B
ITEM	UNIT	VALUE OF TEST		JUDGEMENT
DENSITY	KG/M3	640		PASSED
BONDING QUALITY	Mpa	0.85~1.72		PASSED
	%	90%samples>=0.70Mpa		PASSED
MODULES OF ELASTRICTY	Longitudinal	Mpa	5500	PASSED
	Lateral		4700	PASSED
BEND STRESS	Longitudinal	Mpa	48.01	PASSED
	Lateral		35.08	PASSED

REMARK:

HOT PRESS: 930'
TEMPERATURE : 135°C
PRESS GAUCE: 10 kg/cm3

DATE: JUN 25, 2012
INVOICE NO.: FY120412/2
SHIPPING MARKS:MUSANDUM/ TEL: 06-5595669/
SHJ

VESSEL NAME: CSCL PUSAN/0077E

VERY TRULY YOURS
XUZHOU FEIYA WOOD CO., LTD